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Sold To: Service Steel Warghouse Co LP, Po Box 9607, Houston, TX 77213

' Ship To: Service Stoel Warehouse CoLP (CPU), -, State Of Texas, '
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Customer 215901 Your Qrder SSW128331 (6/7/2022) Miil Source USS

Qur Order 257332-1-1 Packing List 31774-1 (6/16/2022) Mill Coil Number HSM 00470752

Product Information !

| Hot Rollad Sheet Black CS Typo B Correct Lev Heat Tag Pcs LBS

15 GA x 72" x 120° 080860 1081814H a7 9,731

Mill Edpa |

Conform To ASTM-A1011-CSB 1/1/2018 |
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Meited & Manufaclured in USA

This is 10 carﬁw that the product descri
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Cod herein was sampled and tested in accordance with the specification, to

All product is produced frormn coil. Elongation is measurd
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d from & twa-inch gauge length urtess otherwise noted.
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Date: 4/6/2023 To: SENTRY SUPPLY dha SO# ATE8464 Ln# 2 PO# PO240502-08 Part: SH12072" 2 H ' *
Tag: B15040523 Page:2of 4 | 27 Ly eati#: 08086D

our Order 257332-1-1 Your Order SSW128331 Packing List 31774-1 (6/1 6/2022) Image 29303 (6/16/2022)

United States Steel Corporation

Granite City Works
Granite City, IL 62848

METALLURGICAL TEST REPORT

ORDER: (C(QB6531-01 SALES NUM: 2004552237 PART :
LOAD: 230304232 INVOICE: 543-429683 GHIP DATE: ©4/25/22
VEH ID: MP 951125

PO NBR:; HOU-133188-3

eo- SQLD TOY -2=r----mmmmmommnnTo __ . GHIP TO: +-wr--m=e=me-mm=m=mr - -
PLATEPLUS INC PLATEPLUS INC

21 WATERWAY AVE 867 LIBERTY RD

STE 525 HOUSTON, TX 77028-5708

THE WOODLANDS, TA 77380-3129

pROS6D TEST OR PIECE IDENTITY: HSM 08470752

MATL ID: HSM 00470752 HEAT:
GAUGE: .180¢ IN WIDTH: 72.90 IN LENGTH: COIL 1 PC WETGHT: 44410 LBS
GAUGE: 2.540 MM WIDTH: 1829 MM LENGTH: COIL 1 PC WEIGHT: 20144 KGS

SPEC: HDT ROLL CARBON ASTM A1011-18A APPROVED €S TYPE B NON-PICKLE NON- TEMPER ROLLED EXPOSED
PRIME SIDE QUT DRY KO PICKLE WELDS COIL BREAK/FLUTING HAZARD

INSP: 91 MILL INSPECTION RA/SN ALSO RA/LT REPORT CHEMISTRY

HEAT: 0B8086D - MELTED AND MANUFACTURED IN THE USA --=-=ammmemermmsm-m o -
C=.11 MN=D.43 P=.0l4 c=.910 CU=.H3 SI=.00C8 AL=.043 N=.0037 V=,000 CA=.D06 MO=.00 CR=.0b
Ni=.01 SN=.08 CB=.000 TI=.081 B=.00Q0

Chemical analysis in weight %.

*xxt¥Ng Physical and Mechanical Test Results for Material HSM 00478752

N VALUE IS NOT A2LA ACCREDITED.
TEST RESULTS WERE CONDUCTED AND RECORDED IN ACCORDANCE WITH TEST METHODS ACCREDITED BY A2LA

CERTIFICATE NUMBERS: 0228.02.
THE MATERIAL CHEMICAL ANALYSIS WAS PERFORMED AT GRANTTE CITY WORKS,

GRANITE CITY, IL 32040.
THIS TEST REPORT IS IN COMPLIANCE WITH SPECIFICATION EN 10204 SECTION 4.1 Inspection

Certificate 3.1 {Type 3.1)
TESTING IS CONDUCTED IN ACCORDANCE WITH METHODS ASTM eg. £18, A376, E415, JIS 72241,

TEGT DATES FROM RETAINED RECORDS CAN BE PROVIDED UPON CUSTOMER REQUEST.

THE ABOVE RESULTS RELATE ONLY TO THE ITEMS TESTED, CALIBRATED OR SAMPLED.

ROCKWELL HARDNESS VALUES FOR MATERIAL LESS THAN .038 CAUGE MAY BE CONVERTED FROM OTHER SCALES.
THIS REPORT SHALL NOT BE REPRODUCED OR ALTERED wITHOUT THE PRIOR WRITTEN APPROVAL OF UNITED

GTATES STEEL.

CRIBED HEREIN WAS MANUFACTURED, TESTED AND/OR INSPECTED

THIS IS TO CERTIFY THAT THE PRODUCT DES
D FULFILLS REQUIREMENTS IN SUCH RESPECT. PREPARED

IN ACCORDANCE WITH THE SPECIFICATION AN
RY THE OFFICE OF ROBERT FYALKA,
0.A. DIRECTOR  BY: Cotar Tyl

DATE:D4/26/2022

*1.204 NCPNF g 0 0 284583101087 RAF O 0 1 PAGE L1 OF 1
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4/612023 To. SENTRY QUPPLY dba SO#: AT758464 Ln# 2 PO# PO240592-08 Part. gH12072* Qty: 2 Heat#; 080860D"

Date:
Tag: B15040523 Page: 3 of 4
Cert of Analysis!
| Cert of Analysis |
Cert Number 317747 871612022 |

Test Rafarence 237927

lasued from

gervice Steel Warehouse ColP

| Po Box 9607 Patapiss, 1. |
“Houston, TX 77213 ;,'g“u?;,ﬁfﬁ“ﬁmﬁm |
!
, i
i
: : 5 Box 9607, Houston, TX 77213 t
J State Of Texas, %
Reference |
Customer 2159011 Your Order gSwW128331 {6/7/2022) Mitl Source USS |
Qur Ordar 257332-1-1 Packing List 24774-1 (6/ 6/2022) MUl Coll Number HSM 00470757 1
praoduct infarmation
Lot RoWed Sheat Black CS Type B Correct L.ev Heat Tag Pcs LBS
12 GAX 72" x 1207 pagesh 10216490 13 3.412
Mill Edge
' Conform 70 ASTM-A1011-CSB 1/1/2018 :
[ _Chemicgl Composition e | e
S Al - [» % Cr & 1. Mn_ [ Mo TN N
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This ish to cerﬁf{r {hat the product described heraln was samplaed and rested in accordance wih ine specification, to our knowledge, and fulfills requirementﬂ
in such respecl. ;
Ajl pr{:-duct‘?s produced from colt, Elongation is moasurad from a two-inch gaege longth uniess otherwise notad. ;
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Date: 4/6/2023 To: SENTRY SUPPLY dba SO#: A758464 Ln# 2 pO#: P0240562-08 Part gH12072* Qty: 2 Heat#: 080860"
Tag: B15040523 Page. 4 of 4

Our Order 257332-1-1 Your Order S5W1{ 26331 Packing List 31 774-1 (/16/2022} \mage 30133 (6/16/2022)

united States Steel Corporation

Granite City Works
granite City, Ii 62040

METALLURGICAL TEST REPORT

QRDER: COB6531-€1 SALES NUM: 20804552237 PART :
LOAD: 230404252 INVDICE: 543-429684 SHIP DATE!: 04726/ 22
PO NBR: HOU-133180-3 yEH I0: WP 642311
. SOLD TQ: ~--ememmnotTITIITTY cn SHIP TO: --emmeemoTTTTTTTTT
PLATEPLUS INC PLATEPLUS INC
27 WATERWAY AVE ga07 LIBERTY RD
STE 525 HOUSTON, TX 77028-57@8

THE WOODLANDS, TX 77380-3128

MATL ID: HSM pR4T707 57 HEAT: 086800 TEST OR PIECE TDENTITY: HSM Be470757
PC WEIGHT: 44190 LBS

GAUGE: .1060 IN wIDTH: 72.88 IN LENGTH: COIL 1
GAUGE: 2.548 MM WIDTH: 1828 MM LENGTH: COIL 1 PC WEIGHT: 20844 KGS

spPEC: HOT ROLL CARBON ASTM A1011-18A APPROVED €5 TYPE B NON-PTCKLE NON- TEMPER ROLLED EXPOSED

PRIME SIDE OUT DRY NO PICKLE wetDs  COIL BREAK/FLUTING HAZARD

INGP: 01 MILL INSPECTION RA/SN ALSO RA/LT REPORT CHEMISTRY

-.-l--.--dl--l-—----—---'.---—

EAT: 086860 - MELTED AND VANUFACTURED TN THE USA ==-======e - onrt it o Thge
c- 1j MN=0.43 P=.814 5=.010 CL=.03 S1=,008 AL=.0843 N=.0037 = 00G CA=.000 M0=.08 (R=.86

NI=.01 SN=.00 CB=.000 TI=.001 B=. 60008
Chemical analysis 1n waight %.

wxekNg Physical and Mechanical Jest Results for Material HSM 00478757

N VALUE IS NOT A2LA ACCREDITED.
7EST RESULTS WERE CONDUCTED AND RECORDED IN ACCORDANCE WITH TEST METHOQS ACCREDITED BY AZLA
CERTIFICATE NUMBERS: ©228.€2.

RANITE CITY WORKS,

THE MATERIAL CHEMICAL ANALYSIS WAD PERFORMED AT G

GRANITE CITY, IL 32040.
THIS TEST REPORT 15 IN COMPLIANCE WITH GPECIFICATION £N 10284 SECTION 4.1 Inspection

cartificate 3.1 (Type 3.1)
TESTING IS CONDUCTED IN ACCORDANCE WITH METHODS ASTM EB, €18, A370, E413, 115 Z2241.

TEST DATES FROM RETAINED RECORDS CAN BE PROVIDED UPON CUSTOMER REQUEST .,

THE ABOVE RESULTS RELATE ONLY TO THE ITEMS TESTED. CALIBRATED OR SAMPLED.
ROCKWELL HARDNESS VALUES FOR MATERIAL LESS THAN .038 GAUGE #AY BE CONVERTED FROM OTHER SCALES.
THIS REPORT SHALL NOT BE REPRODUCED OR ALTERED WITHOUT THE PRIOR WRITTEN APPROVAL OF UNITED

GTATES STEEL.

TESTED AND/OR INSPECTED

THIS IS TO CERTIFY THAT THE PRODUCT DESCRIRED HEREIN WAS MANUFACTURED,
QESPECT. PREPARED

IN ACCORDANCE WITH THE SPECIFICATION AND FULFILLS REQUIREMENTS IN SUCH

oy THE OFFICE OF ROBERT FYALKA,
G.A. DIRECTOR  BY: Rt Tyelite

DATE: 0472772022
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